NPDES Permit No. MA0100501 2025 Draft Permit

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act as amended, 33 U.S.C. §§ 1251 et
seq. (the “CWA”),

South Essex Sewerage District
is authorized to discharge from the facility located at

South Essex Wastewater Treatment Facility
50 Fort Avenue
Salem, MA 01970

to receiving water named

Salem Sound (Segment MA95-56)
North Coastal Watershed

in accordance with effluent limitations, monitoring requirements and other conditions set forth
herein.

The municipalities of Beverly, Danvers, Marblehead, Peabody and Salem are Co-permittees for Part
I.B, Unauthorized Discharges; Part |.C, Operation and Maintenance of the Treatment and Control
[...]
exist, NPDES applicants must use sufficiently sensitive EPA-approved analytical methods when
quantifying the presence of pollutants in a discharge. Further, the permitting authority must
prescribe that only sufficiently sensitive EPA-approved methods be used for analyses of
pollutants or pollutant parameters under the permit. The NPDES regulations at 40 CFR

§ 122.21(e)(3) (completeness), 40 CFR § 122.44(i)(1)(iv) (monitoring requirements) and/or as
cross referenced at 40 CFR § 136.1(c) (applicability) indicate that an EPA-approved method is
sufficiently sensitive where:

e The method minimum level* (ML) is at or below the level of the effluent limitation
established in the permit for the measured pollutant or pollutant parameter; or

e In the case of permit applications, the ML is above the applicable water quality criterion,
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high
enough that the method detects and quantifies the level of the pollutant or parameter
in the discharge; or

e The method has the lowest ML of the analytical methods approved under 40 CFR Part
136 or required under 40 CFR chapter |, subchapter N or O for the measured pollutant
or pollutant parameter.

2.4.2 Reporting Requirements

The Draft Permit requires the Permittee to report monitoring results obtained during each
calendar month to EPA and the State electronically using NetDMR. The Permittee must submit
a Discharge Monitoring Report (DMR) for each calendar month no later than the 15t day of the
month following the completed reporting period.

3 Fed. Reg. 49,001 (Aug 19, 2014).

4 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in
a method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways:
They may be published in a method; they may be sample concentrations equivalent to the lowest acceptable
calibration point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL
determined by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to
be synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg.
49,001 (Aug. 19, 2014).



NPDES Permit No. MA0100501 2025 Fact Sheet
Page 13 of 63

NetDMR is a national web-based tool enabling regulated CWA permittees to submit DMRs
electronically via a secure internet application to EPA through the Environmental Information
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to
EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data
Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on EPA’s
NetDMR support portal webpage.>

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs
and reports to EPA and the State unless otherwise specified in the Final Permit. In most cases,
reports required under the permit shall be submitted to EPA as an electronic attachment
through NetDMR. Certain exceptions are provided in the permit, such as for providing written
notifications required under the Part Il Standard Conditions.

2.5 Standard Conditions

The Standard Conditions, included as Part Il of the Draft Permit, are based on applicable
regulations found in the EPA’s NPDES permitting regulations. See 40 CFR Part 122.41 See also,
generally, 40 CFR Part 122.

2.6 Anti-backsliding

The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or
modified to include with less stringent limitations or conditions than those contained in a
previous permit except in compliance with one of the specified exceptions to those
requirements. See CWA §§ 402(o) and 303(d)(4) and 40 CFR § 122.44(l). Anti-backsliding
provisions apply to effluent limits based on technology, water quality and/or state certification
requirements.

All proposed limitations in the Draft Permit are at least as stringent as limitations included in
the 2016 Permit unless specific conditions exist to justify relaxation in accordance with CWA
§ 402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding
exceptions to anti-backsliding provisions is provided in the sections that follow.

3.0 Description of Facility and Discharge

3.1 Location and Type of Facility

The location of the treatment plant and the outfall 001 to Salem Sound are shown in Figure 5.
The longitude and latitude of the outfall is 42° 32’ 14.9” N, 70° 50’ 09.3” W.

5 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information



https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information

NPDES Permit No. MA0100501 2025 Fact Sheet
Page 14 of 63

The South Essex Sewage District Wastewater Treatment Facility (WWTF) is a secondary
wastewater treatment facility that is engaged in the collection and treatment of municipal
wastewater. Currently, the Facility serves approximately 188,444 residents in the municipalities
of Beverly, Danvers, Marblehead, Peabody, and Salem, Massachusetts. Small flows are also
received from Wenham, and state institutions.

The Facility has a design flow of 29.71 MGD, the annual average daily flow reported in the 2021
application was 24.94 MGD for 2021 and the average for the last 5 years has been 26.5 MGD.
The system is a separate system with no combined sewers. Wastewater is comprised of mostly
domestic sewage with some commercial sewage and some septage.

The Permittee is required to conduct a pretreatment program and currently serves 20
significant industrial users (SIU) contributing wastewater to the WWTF. Pollutants introduced
into POTWs by a non-domestic source shall not pass through the POTW or interfere with the
operation or performance of the treatment works. The industrial users are:

Table 1 - Significant Industrial Users

COMPANY CATEGORY
Walbar Peabody LLC (Permit #40026) | Metal Finishing
Walbar Peabody LLC (Permit #41045) | Metal Finishing

Excelitas Technologies Corp. Metal Finishing
Thermal Circuits, Inc. Metal Finishing
TDF Metal Finishing Co., Inc. Metal Finishing
Delta Electronics Mfg. Corp. Metal Finishing

Communications & Power Industries, | Metal Finishing
LLC, Beverly Microwave Division

Travel Leather Co., Inc. Retan-Wet Finish-Splits
Crystal Systems, LLC Electrical and Electronic Components
Danvers Water Treatment Plant NOT APPLICABLE - Significant by virtue of flow and

load magnitude.
Salem Harbor Power Development, Steam Electric Power Generating
LP

IXYS Integrated Circuits Division, LLC | Electrical and Electronic Components

City of Peabody Sanitary Landfill NOT APPLICABLE - Significant by virtue of flow and
load magnitude.

Salem and Beverly Water Supply NOT APPLICABLE - Significant by virtue of flow and

Board load magnitude.

Peabody Monofill Associates, Inc. NOT APPLICABLE - Significant by virtue of flow and
load magnitude.

City of Peabody, Walsh WTP NOT APPLICABLE - Significant by virtue of flow and
load magnitude.

City of Peabody, Winona WTP NOT APPLICABLE - Significant by virtue of flow and

load magnitude.




NPDES Permit No. MA0100501 2025 Fact Sheet
Page 15 of 63

Fresh Advantage Foods, Meat and Poultry Products
Inc./Demakes Enterprises, Inc.

Tropical Products, Inc. Soap and Detergent Manufacturing
DiLuigi Foods Meat and Poultry Products

A quantitative description of the discharge in terms of effluent parameters, based on
monitoring data submitted by the Permittee from September 2019 through August 2024 is
provided in Appendix A of this Fact Sheet.

Additionally, EPA is adding seven co-permittees to the Draft Permit. The municipalities of
Beverly, Danvers, Marblehead, Peabody, and Salem Massachusetts own and operate sanitary
wastewater collection systems that discharge flows to the SESD WWTF for treatment. These
municipalities are co-permittees for certain activities pertaining to proper operation and
maintenance of their respective collection systems (See Part I.C. and 1.D of the Draft Permit).
Adding them to the Draft Permit ensures that they comply with requirements to operate and
maintain the collection systems so as to avoid discharges of sewage from the collection
systems. These co-permittees did not apply for permit coverage; with letters sent December 9,
2024, EPA waived application requirements for the five co-permittees. The legal basis for
including municipal satellite collection systems as co-permittees is described in In re Charles
River Pollution Control District, 16 E.A.D. 623 (EAB 2015)°.

3.1.1 Treatment Process Description

The South Essex Sewerage District (WWTF) is an activated sludge treatment plant. Wastewater
is pumped to the facility through offsite pumping stations. Screenings are removed or reduced
in size prior to being sent to the plant. Influent, including septage, is then sent through
mechanically cleaned bar screens and then split into four aerated grit tanks. Flows are then split
into seven primary settling tanks and then flow into the four trains of high purity oxygen (HPO)
reactors. The HPO reactors use biological organisms in the wastewater and combine it with
activated sludge to create mixed liquor. Flows then enter the seven secondary clarifiers. The
secondary clarifiers are stacked, and flows are split between the upper and lower banks. The
effluent then flows to the two chlorine contact tanks for disinfection with sodium hypochlorite.
The effluent is dechlorinated with sodium bisulfate as it flows out of the chlorine contact tanks.
Effluent is then pumped to the outfall diffuser located offshore in Salem Sound. A flow diagram
of the Treatment Facility is shown in Figure 6.

The biosolids management at the treatment plant takes waste activated secondary sludge and
thickens it with gravity belt thickeners and blends it with primary and secondary solids. Solids
are stored prior to processing with belt filter presses for further dewatering. Dewatered

6 The decision is available at:
https://yosemite.epa.gov/oa/EAB Web Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0
710BCF85257DE200717A93/SFile/Charles%20River%20Decision%20V0l%2016.pdf



https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf

NPDES Permit No. MA0100501 2025 Fact Sheet
Page 16 of 63

biosolids are trucked to for incineration or disposal in a municipal solid waste landfill. The
annual mass of sludge shipped for incineration was 1293.07 dry metric tons. The annual mass of
sludge shipped for disposal in a municipal solid waste landfill was 921.87 dry metric tons.

3.1.2 Collection System Description

The South Essex Sewerage District WWTF is served by a separate sewer system. A separate
sanitary sewer conveys domestic, industrial and commercial sewage, but not stormwater. It is
part of a “two pipe system” consisting of separate sanitary sewers and storm sewers. The two
systems have no interconnections; the sanitary sewer leads to the wastewater treatment plant
and the storm sewers discharge to a local water body.

SESD owns and operates approximately 29 miles of gravity interceptors, pump stations, force
mains and pressure mains within its geographical service area. The individual member
communities each own and operate their respective collector sewer systems, which discharge
to SESD’s interceptors.” In 2017, a Collection System Assessment Plan® was prepared for the
portion of the collection system that SESD owns and operates. The approach was a pipeline
inspection plan as approved by MassDEP with the addition of high-level analysis of infiltration
and inflow from the individual member communities.

As a result of the assessment, SESD set tiers of priorities for inspecting their infrastructure.

Table 2: SESD Tier 1 Inspection Priorities

Tier 1 Projects

5 Year Period

Total

Recommended Average Estimated Inspection Contingency  Engineering Inflation
Inspection Pipe Mormalized Cost per LF Cost (2017 |30%) [25%) [2.5% [fYear)
Inspection Project Name Technology Segments Risk Cost)
ELECTROMAGNETIC
5170,831 51,249 2,708 526,479
Beverly Tunngl INSPECTION 4 E25 4,881 535 & 551, $42, a
Beverly Water Street S| SDNAR
1E,764 5,620 B9l 2,908
Interceptor INSPECTION 12 399 1876 510 S18, § 54 5
Beverly/Danvers Force REMOTE FIELD
Main - Water Crossing EDDY CURRENT 1 712 2,853 560 $171,162 §51,349 saz.791 536,530
Danwvers Subagqueous REMOTE FIELD:
£211.483 3,445 52,871 £32,780
Crossing EDDY CURRENT 4 BB 3525 SE0 o $E344 §
REMOTE FIELD
Bags River Siphon EDDY CURRENT ] 551 4,770 560 $286,100 585 $71.550 ¥4, 360
Danvers 30 Inch Force
Main High Point £144.000 543200 536,000 £22.320
Inspections TEST PITS L] 450 N 524,000
Total $1,709,161

7 SESD, March 2024, Report: South Essex Sewerage District, Collection System Operation and Maintenance Plan,
Annual Implementation Summary Report for Calendar Year 2023. p.1.
8 SESD, December 2017, Draft report: Collection System Assessment Plan.



NPDES Permit No. MA0100501

Table 3: SESD Tier 2 Inspection Plan Priorities

Inspection Project
Name

Recomrmended
Inspection
Technology

MNurmber
of Pipe
Segments

Average
Normalized

Estimated
Cost per LF

Tatal |I'|Sp-|!{|.iﬂl‘|
Cost (2017 Cost)

2025 Fact Sheet
Page 17 of 63

Tier 2 Projects

5 Year Period

Contingency
(30%)

Enginaering
[25%)

Inflation
[2.5% [Year)

Peabody/Salem Bd-inch | M5 SONAR

79,913 23974 19,978 1,998
Gravity Interceptor INSPECTION T 638 7,991 510 579/ 523, 315/ 51,
Dansers 30 Inch FM ELECTROMAGNETIC

21E1,7ES E4,536 70,446 10,919
| Dty Avenue} INSPECTION 12 4560 B.051 535 $ ¥ 5 5
Beverly/Darvers Force REMOTE FIELD

105,202 5E,561 301 920
Main - Owerland ECDY CURRENT 7 410 3,253 560 5 338, 48, 43
Total 5920,033

Table 4: SESD Tier 3 Inspection Plan Priorities

Total

Tier 3 Projects

5 Year Period

Recommended Nurnber of Average GIS Estimated Inspection Contingency Engineering Inflation
Inspection Project Inspection Pipe Mormalized Length Ciost per LF Cost (2017 (30%) {25%) {2.5% frear)
Mame Technology Segments Rizk [FT) Cist)

Primarily Gravity MS1 SONAR

790,583 37,173 197,646 76,704
Pipas [<72-Inch) INSPECTION 257 353 79,038 510 ¥ 5 $ 52
Primarily Grawvity

37,354 11,2D& 0,338 117,664
Pipes [=24-Inch) CCTV INSPECTION 50 262 6,225 56 $ $ $ 5
Total 51,677,671

SESD’s latest Collection System Operation and Maintenance Annual Report® documents that
the field investigation and work on the asset condition assessment of the Danvers/Beverly
Force Mains and Bass River Siphons was completed, an engineering study to assess and reduce
I/1 for Peabody Phase Il has begun, implementation of the Collection System Asset
Management Program continues, and scope and grant applications have been prepared for the
condition assessment of the 84-inch Peabody/Salem intercepting sewer. SESD continues to
work on their priorities as well as other operation and maintenance activities.

Additionally, the SESD assessed flows from the individual member communities of Beverly,
Danvers, Marblehead, Peabody and Salem using the revenue flow meters to get a high-level
overview of the infiltration and inflow issues.

9 SESD, March 2024, Report: South Essex Sewerage District, Collection System Operation and Maintenance Plan,

Annual Implementation Summary Report for Calendar Year 2023




NPDES Permit No. MA0100501 2025 Fact Sheet

Page 18 of 63

Table 5: Community Wastewater Flow Summary
from CDM Smith, 2017, Appendix A, Table 2.1°

Approximate Approximate

ADF [gpd/sewer

Average Daily

MName Sewerad Miles of Local Flow [ADF: med) mile}
Population Sewears®
Beverly 41,186 150 4.73 31,533
Danvers 27,849 120 3.74 31,166
Marblehead 20,517 88 1.81 20,568